
PERFORMANCE AND WASTEWATER QUALITY 

ASSESSMENT OF EFFLUENT TREATMENT PLANT OF 

ATTOCK REFINERY LIMITED, RAWALPINDI 

 

 

 

 

By 

 

MUHAMMAD USAMA SHEIKH 

 

 

 

Department of Earth and Environmental Sciences                       

Bahria University, Islamabad 

 

2019 



PERFORMANCE AND WASTEWATER QUALITY 

ASSESSMENT OF EFFLUENT TREATMENT PLANT OF 

ATTOCK REFINERY LIMITED, RAWALPINDI 

 

 

 

 

A thesis submitted to Bahria University, Islamabad in partial fulfillment 

of the requirement for the degree of MS in Environmental Sciences 

 

 

MUHAMMAD USAMA SHEIKH 

 

 

 

Department of Earth and Environmental Sciences                       

Bahria University, Islamabad 
[...]
the period of 1980 to 2000 in which 02 additional distillation units of 20,000 and 5,000 

BPD each capacity were installed along with additional 10,000 BPD capacity Heavy 

Crude Unit and Catalytic Reformer and a 7.5 MW Powerhouse for local power 

generation. Current refining capacity of ARL stands at 53,400 BPD (ARL 

Sustainability Report, 2018). 

Following major refining operations are taking place at ARL, whereas a brief 

about each refining process is descriptively given as under that produce usable fuel 

fractions along with process/oily water residue/wastewater that is ultimately routed via 

drains to a state of the art installed Effluent/Wastewater Treatment Plant. Table 2.1. at 

the end of these processes will help to fathom the approximate volume of wastewater 

generated against each operation per barrel of feedstock and the possible pollutants 



20 
 

contained within, however, exact figures may vary from refinery to refinery depending 

on factors such as: capacity, nature of crude, technology, operating and environmental 

conditions. 

 Atmospheric Distillation 

 Vacuum Distillation 

 Reforming 

 Hydrodesulphurization and Gas Sweetening 

2.5.1 Refinery processes description - ARL 

a) Atmospheric distillation 

The atmospheric distillation unit is employed for treatment/separation of light 

sweet crude distillates with crude of API > 30. Sweet crude refining process involves 

separating the crude oil into different fractions by virtue of their boiling points. The 

process consists of operations such as heating, fractionation, cooling, condensing of 

crude oil into fractioned components. The oil is heated to about 400 – 500 ºC in 

dedicated heaters and is then entered into a vertical distillation column that operates at 

atmospheric pressure. Feedstock is separated using distillation trays that vary from 30 

to 50 in number depending upon the capacity of the unit. Heavier fractions are 

separated from bottom whereas light fractions are removed from top of the column. 

The pre-process of atmospheric distillation involves desalting process, a 

technique adopted to remove salts, metals, suspended solids and water from the crude. 

The general products of column include bitumen, furnace oil, diesel, kerosene and 

naphtha often termed as “Straight-run liquids”. Similarly, other low-boiling point 

mixtures in equilibrium with heavier components are also removed using separate 

stripping tower. Steam is used to strip the light-end components from the heavier 

components (BREFs EIPPCB, 2015). A simplified diagram of atmospheric distillation 

column with process inputs and outputs including process wastewater is given in Figure 

2.2: 



21 
 

 

Figure 2.2. Typical atmospheric distillation (HP 1993a, EPA 1995a, ANL 1981). 

b) Vacuum distillation 

The vacuum distillation unit is employed for treatment/separation of heavy 

crude distillates with crude of API < 30. The heavier fractions from atmospheric unit 

are pre-heated to 400 °C and enter the base of vacuum column at a pressure between 40 

and 100 mbar. The induced vacuum inside the column is through steam ejectors, 

vacuum pumps and low-pressure condensers. Superheated steam is used to reduce the 

partial pressure of the hydrocarbons in the distillation column. The flashing vapor in 

the column is interacted with oil to wash out any entrained liquid in vapors. In the 

lower section of the vacuum tower, gas oil and heavy furnace oil are condensed 

whereas in the upper section, light components are collected. 

Good quality vacuum gas oil from the lower section of vacuum column is used 

as feedstock for hydrocracker unit where the carbon content is critical for better 

performance. The process of vacuum distillation also utilizes desalter for the removal 

of sour water and salts from the crude (BREFs EIPPCB, 2015). A simplified diagram 

of vacuum distillation column with process inputs and outputs entailing process 

wastewater is given in Figure 2.3: 



22 
 

 

 Figure 2.3. Typical vacuum distillation (HP 1993a, EPA 1995a, ANL 1981). 

c) Reforming 

The naphtha that is separated in the atmospheric distillation unit is a relatively 

unconditioned gasoline blend due to its low octane number. The purpose of reforming 

is to enhance the octane number of the naphtha blend thus improving the combustion 

characteristics and reducing fuel knocking. Octane numbers are generally very low for 

naturally occurring n-paraffins, slightly better for naphthenes and isoparaffins and are 

highest for aromatics (BREFs EIPPCB, 2015). Four type of reactions occur during the 

reforming process. 

 Dehydrogenation of Naphthenes to Aromatics  

 Dehydrocyclisation of Paraffins to Aromatics  

 Isomerisation  

 Hydrocracking  

Naphtha blends fed to the reformers are first hydro-treated to remove sulphur 

and other impurities using Platinum, bimetallic or multi-metallic catalysts depending on 

refinery configuration. 

d) Hydrodesulphurization and gas sweetening 

Hydrodesulphurization is a process to remove sulphur from refined fuels like 

diesel, gasoline, natural gas, jet fuel and kerosene thus leading to lower SOx emissions 

during combustion in vehicles and making the fuels more environmentally friendly. 



23 
 

The process takes place in a reactor at high temperatures in the presence of cobalt, 

molybdenum and nickel catalyst. 

The liquid is fed into the reactor from bottom of the column along with 

hydrogen rich gas after pre-heating. This gas liquid mixture at high temperature reacts 

in the presence of catalyst where desulphurization occurs. The gas from the reactor 

exits into a separator vessel which is then fed to an amine contactor for the removal of 

H2S whereas the hydrogen gas is recycled back to the reactor. The liquid from the gas 

separator vessel enters a stripper where desulphurized liquid is removed from the 

bottom and the gas enters gas processing facility for the removal of H2S from gas 

containing methane, ethane, butane and other heavier fractions (BREFs EIPPCB, 

2015). 

H2S removed from hydrogen and other hydrocarbon gases can be converted to 

elemental sulphur through Claus Process.  

Table 2.1. Process and Sources of Process Wastewater (EPA, 1995a, Meyers, 2004) 

Process Largest Sources of Process Wastewater 

Desalting  Hot salty process water (hydrogen sulfide, ammonia, phenol, 

suspended solids, dissolved solids). 

Water flow = 2.1 gal/bbl of oil 

Distillation (atmospheric & 

vaccum) 

Oily sour water (hydrogen sulfide, ammonia, suspended solids, 

chlorides, mercaptans, phenol). 

Water flow = 26.0 gal/bbl of oil 

Reforming 

(isomerization) 

Process wastewater (levels of oil, suspended solids, hydrogen 

sulfide, chloride salts). 

Water flow = 6.0 gal/bbl of oil 

Sulfure removal/gas 

treatment 

Little or no wastewater (hydrogen sulfide, ammonia) 

Deasphalting Steam stripping wastewater (oils) 

Note: 

These estimates are approximate while the exact figures for ARL for the amount of water utilized & wastewater flow 

in each operation per barrel of feedstock were unavailable. 

2.5.2 Wastewater treatment techniques at ARL 

Petroleum refinery is among the major water intensive industries functioning in 

Pakistan. A significant proportion of the total fresh/raw water in petroleum refinery is 

consumed in process operations, ultimately responsible for the generation of process 

wastewater or oily wastewater, as it often comes in contact with the hydrocarbons and 



24 
 

is exceedingly contaminated. A reasonable understanding of the aforementioned 

process operations at ARL will guide in apprehending the sources of oily wastewater 

and the possible pollutants that are treated at the Effluent/Wastewater Treatment 

System installed at ARL. 

As the process is highly water dependent, ARL has ensured a continuous supply 

of fresh water through a total of 16 installed shallow (11) and deep (5) wells at 

Shahpur, Sohan and ARL owned land at Morgah. Apportionment of water abstracted 

by ARL from different aquifers for the year 2018 is presented in below Table 2.2: 

Table 2.2. Water Withdrawal in Mega Liter (ARL Sustainability Report, 2018) 

Source Water Withdrawn 

Shahpur Shallow Well 312 MegaLitre 

Tube Wells 781 MegaLitre 

Soan / Hummak 18 MegaLitre 

Total 1111 MegaLitre 

ARL installed its first ever Effluent Treatment Plant (ETP) back in 1996 and 

technological expansions / up-gradations in the refining process subsequently led to the 

commissioning of ETP phase II project in 2014 to bear flow rate, enhance recycling 

potential and meet compliance status of the discharged wastewater with Punjab 

Environmental Quality Standards. Presently, the Effluent Treatment Plant at ARL is 

designed to handle 200 GPM (US) of oily/process wastewater by an engineered 

network of wastewater collection and treatment system (ARL Sustainability Report, 

2018). A schematic flow scheme of the Effluent Treatment Plant is given below in 

Figure 2.4: 

  



25 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 2.4. ETP flow diagram at ARL 

  

C-sump Equalization 

Tanks 

DAF 

Aeration Pond 

Secondary 

Clarifier 

Polishing 

Pond 

EFFLUENT 

INFLUENT API 

Separator 



26 
 

The contaminant load in oily wastewater received at the ETP in ARL is treated 

via a primary and secondary treatment system before discharging the surplus volume in 

River Soan. A portion of the treated wastewater is reused in cooling operations and in 

fire utility systems. Approximately, 182.26 Megalitres of wastewater was discharged in 

the year 2018 and 78.4 Megalitres were recycled from the Effluent Treatment Plant and 

reused in various operations (ARL Sustainability Report, 2018). Flow meters/checks 

are installed at both receiving and discharge ends to control and quantify wastewater 

flows in m3/hr. Primary treatment is the first screening stage in any wastewater 

treatment plant and removes material that floats or settle by gravity by means of API 

separators paired with sumps, flow equalization tanks and dissolved air flotation unit 

(pre-DAF/DAF). The partially treated wastewater then undergoes biological treatment 

in the aeration tank or secondary treatment phase before finally rerouting the treated 

wastewater to “C-sump A-side” for reuse or discharging the super-fluent outside 

refinery premises. A brief concerning each treatment phase/unit and an all-inclusive 

technical details of ETP are provided in Table 2.3. 

a) API – Oil/Water separator 

The API oil/water separator, as the name implies was designed and constructed 

by the American Petroleum Institute and Rex Chain Belt Company to effectively 

isolate and extract bulking quantities of free oil droplets and suspended matter from 

refineries wastewater. Despite technological achievements, API separators are still the 

most preferred option of primary wastewater treatment prior to introducing wastewater 

stream to more advanced treatment processes, including DAF and biological processes. 

The basic design principle of API is separation by gravity, whereby the differences in 

specific gravities of oil, suspended solids and wastewater tends to form three separate 

layers; drifting heavier suspended solids at the bottom, free oil floats on top and a 

middle layer of water further subjected to downstream treatment processes. 

Currently, five API separators are installed at ARL with varying volume 

handling capacities, however, for an ideal performance the flow distribution at the API 

inlet must be kept constant to support retention time so that most of the free oil floats to 

the surface. The design parameters of API limits its capacity to separate free oil 

droplets of size smaller than 150 microns. Oil particles of 150 micron in size and larger 

are continually skimmed off from the surface while lesser particles and particles in 



27 
 

emulsion will eventually exit the API outlet. Other design limitations and factors 

affecting efficiency include: 

 Excessive sludge volume buildup 

 Water temperature >5◦C 

 Oils having high density and escalated levels of dissolved hydrocarbons. 

Wastewater exiting the outlets of separators is initially received in “B-side C-

sump” at parallel to the ETP. This wastewater contains insoluble dispersed oil, 

emulsified oil, soluble organic and inorganic substances and settleable and suspended 

solids. The purpose of this sump is to prevent any flow and load variations at ETP by 

regulating flow and reserving large volumes of wastewater approaching from process 

area. The wastewater from “B-side C-sump” is pumped to two flow equalization tanks 

“TK-94” and “TK-95” to sustain a uniform homogenized load in the wastewater 

mixture. This flow is then further routed to the dissolved air floatation unit for 

treatment. 

b) Dissolved air flotation – DAF  

DAF is an effective process used for the treatment of industrial wastewater and 

efficiently removes suspended solids, fats, oil, grease and other pollutants from 

wastewater. In DAF system, wastewater feed is mixed with a stream of recirculated 

clarified “white water” saturated with dissolved air in a pressure vessel commonly 

known as the air drum. The wastewater prior to entering the floatation tank is usually 

dosed with a coagulant and/or flocculants to transform the particles into bigger sizeable 

clusters. Coagulants used in the process are dependent upon the temperature of water 

and concentration of pollutants in water. During the treatment, pollutants are removed 

by dissolving air in wastewater under pressure and then air is released in flotation tank 

at atmospheric pressure through a control valve. When streams of whitewater and 

wastewater merge with each other, very minute air bubbles stick to the contaminants. 

These bubbles and solid particles of waste adhere and rise to the top of the surface of 

tank and make a floating layer which is continuously removed by skimming devices. 

(Tetteh. E, and Rathilal. S, 2018) studied the operating factors of DAF for the removal 

of oil refinery wastewater pollutants and concluded that the system performed best with 

over 80% efficiency at air water ratio of 5-15%, air saturator pressure of 300-500 kPa, 

rising rate of 15minutes, dosage of 10mg/l and at optimum pH of 5. The clarified 



28 
 

wastewater from DAF then enters the biological aeration tank or the secondary 

treatment phase for further treatment.  

c) Biological treatment (activated sludge process) – Secondary Treatment Phase 

A conventional activated sludge process is operational at ARL as part of the 

secondary (biological) treatment to receive wastewater flow from the dissolved air 

flotation tank. First developed around 1912-1914, this process has a large variety in 

design. The basic components of AS are three, namely; 

 An aeration tank with aerators serving as a bio reactor; 

 The sedimentation tank (secondary clarifier) separating AS solids and treated 

wastewater,  

 Lastly, a return activated sludge (RAS) system that is used to transfer settled AS 

from the clarifier back to the aeration tank influent. 

The pure oxygen which is also known as the atmospheric air is introduced via 

mechanical aerators to a mixture containing primary treated wastewater which is 

combined with microorganisms to trigger and develop a biological floc. The mixture of 

biological mass and wastewater is commonly known as Mixed Liquor. The 

concentrations of dry solids in mixed liquor (MLSS) ideally ranges from 3-6 g/L. The 

feeding mechanism of microorganisms in the aeration tank causes the breakdown and 

reduction of biodegradable matter in the influent stream. Different boundary conditions 

control removal efficiency e.g. the hydraulic residence time (HRT) in the aeration tank, 

which is defined by aeration tank volume divided by the flow rate. Some other factors 

include; Influent load, oxygen supply and temperature. 

Mixed liquor is discharged at the effluent of the tank and the supernatant can 

undergo further treatment before discharge or is run off to be discharged to a receiving 

water body. To the head of the aeration tank also known as RAS, the settled AS is 

returned in order to re-seed the new feed entering the tank. Biological growth often 

leads to excess sludge that eventually accumulates beyond the desired MLSS 

concentration in the aeration tank. This amount of Waste Activated Sludge is then 

removed from the clarifier to keep a balanced ratio between biomass and food supplied, 

this also helps in keeping the F: M ratio in a defined range. “WAS” prior to disposal is 

treated by digestion, either under anaerobic or aerobic conditions in isolated storage 

tanks. The treated water then enters a polishing pond acting as an accumulation basin 



29 
 

and the super-fluent is finally discharged outside the refinery premises or is pumped to 

“A-side C-sump” for reuse options.  

Table 2.3. Details of Treatment Plant Units at Refinery 

Unit Number Area/Size 
Effective Volume 

Handling 

API Separators 5 - 284812 US-Gallons 

C-sump 1 - 598975 US-Gallons 

Equalization 

Tanks 
2 - 48026 US-Gallons 

Pre-DAF 1 - 1437 US-Gallons 

DAF 1 - 6932 US-Gallons 

Aeration Pond 1 
42.65ft L x 37.73ft W x 12.87ft 

D 
138228 US-Gallons 

Clarifier 2 
9.84ft L x 32.81ft W x 12.87ft 

D 
26340 US-Gallons 

Polishing Pond 1 - 19751 US-Gallons 

 

  



30 
 

CHAPTER 3 

RESULTS AND DISCUSSION 

  

3.1 Characterization of raw (influent) refinery wastewater 

Continual monitoring of wastewater flow rates at a treatment facility is vital as 

it can affect the basic hydraulic characteristic and operational parameters of the 

treatment units. Industrial flow rates are typically constant, however, striking variations 

are noticeable during shut down, clean-up or operational failures, exposing the system 

to severe shock loadings. Designed to handle 200 US-GPM of flow rate, the average 

wastewater flow rate monitored at the ETP during the sampling campaign was 31.27 

m3/h or 138 US-GPM, thus within the design limits. Variations in flow rate over time 

is also illustrated in the Figure 3.1. 

 

Figure 3.1.  Flow rate in m3/h over time. 

Table 3.1 illustrates the features and physicochemical characteristics of raw 

(influent) wastewater stream collected at DAF-inlet. Data formulated aided in the 

identification of wastewater constituents and their concentration ranges. The pH and 

Temperature of the Influent samples ranged from 7.06 to 8.3 and 4◦C to 24◦C 

respectively. TSS in influent ranges from 264 to 646 while TDS is found in 

concentration between 1588 and 3770. BOD5 values varies at a minimum 60 and 138 

maximum while values for COD concentration ranges between 270 and 916 

0

5

10

15

20

25

30

35

40

0 2 4 6 8 10 12 14

F
lo

w
 R

a
te

 m
3
/h

Weeks

Min Flow Rate Max Flow Rate



31 
 

respectively. O&G and phenolic contents were found in concentration ranging from 48 

to 518.3 and 0.12 to 0.39. Results for Total nitrogen (TN) and Total phosphorus (TP) 

indicated concentration ranges of 2.5 to 28 and 0.12 to 0.76 respectively. Free cyanide 

was undetected in most influent samples except for three with concentration ranging 

from 0.01 to 0.02 thus its presence in wastewater stream cannot be overlooked. 

Moreover, influent stream was also found contaminated with heavy metals viz. arsenic 

and iron with varied concentrations ranging from 0.00464 to 0.00794 and 0.04 to 1.42 

while mercury, vanadium, lead, nickel, copper and chromium were undetected in all 

influent samples. 

 



32 
 

Table 3.1. Analysis of physicochemical and heavy metal concentrations in influent samples 

*ND=Not Detected; DL=Detection Limit 

 

S
a
m

p
le

s 

p
H

 

T
em

p
 I

n
cr

ea
se

 

Concentration (mg/l) 

T
S

S
 

T
D

S
 

B
O

D
5
 

C
O

D
 

O
&

G
 

P
h

en
o
l 

T